
 

 

  
 
 
 
 
 
  
 
 
 
 
 
 

 
 

Coen 

Drinking Water Quality Management Plan 



Coen Site Based Drinking Water Quality Management Plan V5 P a g e  | i 
  

  
 
 
 
 

+ DOCUMENT CONTROL SHEET 

 
 
 
 
 
REGISTERED SERVICE PROVIDER: COOK SHIRE COUNCIL 
ADDRESS:   10 FURNEAUX ST 
    COOKTOWN, QLD, 4895 
    P.O. BOX 3 
 
CONTACT DETAILS:   PHONE:     07 4069 5444 
    FAX:  07 4069 5423 
    EMAIL  MAIL@COOK.QLD.GOV.AU 
 
SPID.    511 
 
 
 
 
©  

VERSION AUTHOR REVIEWED APPROVED DATE 

V4 Dr Michael Lawrence (Bligh Tanner) Robert Fenn  29 March 2016 

V4.1 Dr Michael Lawrence Robert Fenn Robert Uebergang 15 April 2016 

V4.2 Reviewed by Dr Robyn Maddalena Les Treloar/Wal Welsh Robert Uebergang 23 April 2018  
[...]
entirely prior to the roughing filter, followed by the membrane micro filtration plant.   
 
Table 3 Scenario 1 Treat Raw Water from the Lankelly Using the DAF Plant 
 

Valve 
No 

Valve 
Position 

Comments 

1 Open Allows Raw Water from the Lankelly  
2 Closed Prevents Raw water entering the Old Reservoir 
3 Open Allows DAF Treated Water out of the Old Reservoir 
4 Closed Only opened when Scouring / Draining the Old Reservoir 
5 Open Allows DAF Treated Water out of the Old Reservoir and on to the Treatment plant 

6 
Closed Prevents DAF Treated water from entering the Reticulation as well as preventing 

Lankelly Raw water from entering the Old Reservoir 
7 Open Allows Lankelly Raw water to travel to the DAF Plant 
8 Open Allows Lankelly Raw water to travel to the DAF Plant 
9 Closed Prevents Raw water from entering the Reticulation 

10 Open Allows Treated water into the Reticulation 
11 Open Allows Treated water into the Reticulation 
12 Open Allows DAF Treated water into the T/Plant 

13 
Open Allows Treated water from the New Reservoir back to the Roughing Filter for 

Backwashing 
14 Open Allows Treated water into the New Reservoir 
15 Closed Allows DAF Treated water through to the Backwash Lagoon  
16 Open Allows Treated water out of  the New Reservoir 
17 Open Allows Treated water into the New Reservoir 
18 Closed Only opened when Scouring / Draining the New Reservoir 
19 Open Allows Lankelly Raw water to travel to the DAF Plant 

20/21 
Open / 
Closed 

Either 20 or 21 open the other closed depending on which B/wash lagoon is being 
used 

 
  



Coen Site Based Drinking Water Quality Management Plan P a g e  | 15 
  

  
 
 
 
 

Table 4 Scenario 2 Treat Raw Water from the Lankelly without using the DAF Plant 
 

Valve 
No 

Valve 
Position 

Comments 

1 Open Allows Raw Water from the Lankelly  
2 Open Prevents Raw water entering the Old Reservoir 
3 Open Allows Raw Water out of the Old Reservoir 
4 Closed Only opened when Scouring / Draining the Old Reservoir 
5 Open Allows Raw Water out of the Old Reservoir and on to the Treatment plant 
6 Closed Prevents Raw water from entering the Reticulation  
7 Closed Allows Lankelly Raw water to travel to the DAF Plant 
8 Closed Prevents Lankelly water from going back to the Coen Dam 
9 Closed Prevents Raw water from entering the Reticulation 

10 Open Allows Treated water into the Reticulation 
11 Open Allows Treated water into the Reticulation 
12 Open Allows Raw water into the T/Plant 

13 
Open Allows Treated water from the New Reservoir back to the Roughing Filter for 

Backwashing 
14 Open Allows Treated water into the New Reservoir 
15 Closed Allows DAF Treated water through to the Backwash Lagoon  
16 Open Allows Treated water out of  the New Reservoir 
17 Open Allows Treated water into the New Reservoir 
18 Closed Only opened when Scouring / Draining the New Reservoir 
19 Closed Prevents Lankelly Raw water to travel to the DAF Plant 

20/21 
Open / 
Closed 

Either 20 or 21 open the other closed depending on which B/wash lagoon is being 
used 

 
  



Coen Site Based Drinking Water Quality Management Plan P a g e  | 16 
  

  
 
 
 
 

Table 5 Scenario 3 Treat Raw Water from the Coen Dam using the DAF Plant 
 

Valve 
No 

Valve 
Position 

Comments 

1 Closed Isolates Raw Water from the Lankelly  
2 Closed Prevents Raw water entering the Old Reservoir 
3 Open Allows DAF Treated Water out of the Old Reservoir 
4 Closed Only opened when Scouring / Draining the Old Reservoir 
5 Open Allows DAF Treated Water out of the Old Reservoir and on to the Treatment plant 
6 Closed Prevents DAF Treated water from entering the Reticulation  
7 Closed Controls flow Direction 

8 
Closed Prevents Dam water from going any further forcing Dam water to the DAF Plant 

via valve 19 

9 Closed Prevents DAF Treated water from entering the Reticulation and prevents Treated 
water from entering the Old Reservoir 

10 Open Allows Treated water into the Reticulation 
11 Open Allows Treated water into the Reticulation 
12 Open Allows DAF Treated water into the T/Plant 

13 
Open Allows Treated water from the New Reservoir back to the Roughing Filter for 

Backwashing 
14 Open Allows Treated water into the New Reservoir 
15 Closed Allows DAF Treated water through to the Backwash Lagoon  
16 Open Allows Treated water out of  the New Reservoir 
17 Open Allows Treated water into the New Reservoir 
18 Closed Only opened when Scouring / Draining the New Reservoir 
19 Open Allows Lankelly Raw water to travel to the DAF Plant 

20/21 
Open / 
Closed 

Either 20 or 21 open the other closed depending on which B/wash lagoon is being 
used 

 
  



Coen Site Based Drinking Water Quality Management Plan P a g e  | 17 
  

  
 
 
 
 

2.4 Bypasses 

2.4.1 The Lankelly bypass  
 
Bypass Trigger: Total Treatment Failure 
 
Most Probable cause: Lightning Strike / Severe Electrical or Mechanical Fault 
 
From the early 80’s to the mid 90’s Coen’s Water came solely from the Lankelly creek, untreated but chlorinated 
and or from the Borefields, again untreated but chlorinated. In the event of a total treatment failure, then the 
Lankelly Creek water can be supplied directly into the reticulation with chlorination, this method is not a normal 
practice, but can be achieved in an emergency and will be done in consultation with Queensland Health as a Boil 
Water Alert may be required. This method of Supply from the Lankelly Creek can only be used during the “Dry 
Season”. This bypass requires constant monitoring of the Chlorine residuals in the Reticulation with chlorine dose 
rate adjustments, as required. 
 

2.4.2 The Raw Water or DAF Treated water bypass 
 
Bypass Trigger: Membrane Filtration Unit Failure 
 
Most Probable cause: Electrical / Mechanical Fault 
 
 
This is not a normal practice, but can be achieved during a mechanical or in most cases an electrical failure, and 
including lightning strikes which can happen particularly during the “Wet Season”.  
 
The remoteness of Coen often extends the time that a mechanical or electrical fault can be repaired as there is 
limited technical and electrical expertise in Coen. The Wet season adds the accessibility problem as the road to 
Coen can be closed due to flooding or wet & boggy conditions during the wet. 
 
Table 6 Membrane Filter By Pass Valve configuration 
 

Valve 
No 

Valve 
Position 

Comments 

AV 4.3 Closed This valve configuration enables the Membrane Filter to be Bypassed.  
(To disable the Bypass the valve positions are reversed i.e. Valve AV 4.3  is to be 
Open & Valve AV4.7 is to be Closed) AV 4.7 Open 

 
  



Coen Site Based Drinking Water Quality Management Plan P a g e  | 18 
  

  
 
 
 
 

2.4.3 The raw water or DAF treated water Roughing Filter bypass 
 
Bypass Trigger: Roughing Filter control, or ancillary equipment failure 
 
Most Probable cause: Electrical / Mechanical Fault 
 
The roughing filter has its own PLC, pumps, valves etc., and is independent from the membrane filtration plant. 
This has been an advantage in the past as there are not a lot of conditions that affect both plants, except total 
power failure. Generally, this part of the plant is less complex than the membrane filtration unit and is easier to 
work on, whereas the membrane plant requires specialist annual servicing and at times specific replacement 
parts. 
 
The ability to bypass the roughing filter has also proven in the past to be very useful. 
 
Table 7 Roughing Filter Bypass Valve configuration. 
 

Valve 
No 

Valve 
Position 

Comments 

22 Open This valve configuration enables the Roughing Filter to be Bypassed.  
(To disable the Bypass the valve positions are reversed i.e. Valve 22 is to be Closed 
& Valve AV4.5 is to be Open) AV 4.5 Closed 

 

Table 8 Infrastructure Details – Coen 
Lankelly Creek 

Name  Lankelly Creek 

Type Surface Water 
% of supply 40-50 

Reliability 
Lankelly Creek stops flowing each year between July to 
November, depending on the preceding Wet Season 

Water quality issues High Turbidity levels after Storm events / Flooding 

Coen Dam  

Type Dam 

% of supply 50-60 

Reliability 
Dam fills up after every Wet Season. Only used after Lankelly 
stops flowing or is too turbid. 

Water quality issues 
Seasonal Blue-Green algae (Not every year), naturally occurring 
Arsenic & Iron 

Coen Borefield 

Type Network of Bores 
% of supply Backup Only 

Reliability 
Recharged annually with treated water from the Lankelly 
Creek.  

Water quality issues Total Hardness & TDS Higher than Desirable 

Bore 5 and Bore 10  

Year Bore/s Sunk Approx. 1978 

Bore Casing size 150mm 



Coen Site Based Drinking Water Quality Management Plan P a g e  | 19 
  

  
 
 
 
 

Bore Casing Material PVC 

Sealed to prevent surface water ingress Yes, Located inside a building 
Sealed to prevent vermin (frogs / snakes etc.) 
from entering bore  Yes 

Aquifer Name  Lankelly Adamellite 

Bore Head Details (Shephard’s) 

Year Bore/s Sunk Unknown  

Bore Casing size 150mm 

Bore Casing Material PVC 

Sealed to prevent surface water ingress Yes, Located inside a building 
Sealed to prevent vermin (frogs / snakes etc.) 
from entering bore  Yes 

Aquifer Name  Lankelly Adamellite 

Source Infrastructure 

Lankelly 
Fixed concrete intake in the creek with two electric 
submersible pumps pumped through to the Coen Reservoir 

Dam 
Two floating pontoons with electrical submersible pumps 
anchored to fixed position 

Bores 
Electrical equipped submersible pumps fitted in each Bore, 
bore depths are less than 50 metres 

Are there any sources that do not 
undergo treatment prior to supply? Coen Bores are disinfected only. 

Coen Treatment Plant 

Process 
Process comprises of aeration (Coen dam only) dissolved air 
floatation (DAF) pressure filtration, micro filtration, and 
chlorination 

Design Capacity (20 hr operation) 0.45 ML/day 
Daily flow range 0.13 ML/d (Wet Season) – 0.35ML/d (Dry Season) 

Chemicals added 
Soda Ash (if required), Liquid Alum, Sodium Hypochlorite and 
Caustic Soda if required 

Standby chemical dosing facilities (Y/N) Yes 

Water sourced from and % 
Water is sourced 60% from the Coen dam and 40% from the 
Lankelly Creek, and the bores are generally used as a standby 

% of average day demand provided 100% 

% of scheme supply 
Distribution area supplied 100% 

Bypass 

Bypass 1 

The Lankelly can bypass all filtration treatment by manual 
operation of several valves to achieve the bypass. The Raw 
water from the intake is pumped to the raw water reservoir. 
From there it can be directed into the reticulation system via 
several manual valves where it is chlorinated before leaving 
the T/Plant grounds 

Bypass 2 
The Raw Water or DAF Treated water can be filtered through 
the Roughing Filter and bypass the Membrane Filtration Unit 
(CMF) 



Coen Site Based Drinking Water Quality Management Plan P a g e  | 20 
  

  
 
 
 
 

Bypass 3 
The Raw Water or DAF Treated water can be filtered through 
the Membrane Filtration Unit (CMF) bypassing the Roughing 
Filter  

Are there any sources that do not undergo 
disinfection prior to supply? No 

Disinfection Coen WTP 
Location Coen Treatment Plant 
Type Sodium Hypochlorite Dosing 
Target residual levels 0.9 mg/L 
Duty/standby Yes 
Dosing arrangements Controlled by the feedback from free chlorine residual analyser 
Alarms No, Staff on site during working hours and weekends 

Auto shut-off arrangements 
Controlled by the free chlorine residual analyser with control 
set points. 

Trended on SCADA No 
Distribution and Reticulation System 
Pipe material A.C. UPVC & Poly 

Age range 
A.C. up to 30 Y.O. 
All new Water mains installed since 1995 have been UPVC with 
a few small Poly lines  

Approx. % of total length A.C. 80%, UPVC 10%, Poly 10% 
Areas where potential long detention periods 
could be expected 

1 Area near National Parks Offices has the potential for long 
detention periods  

Areas where low water pressure (e.g. < 12 m) 
could be expected during peak or other 
demand  periods) 

No areas of low water pressure  

Coen Clean Water Reservoir  
Capacity (ML) 0.445 ML 
Roofed (Y/N) Yes 
Vermin-proof (Y/N) Yes 
Runoff directed off roof (Y/N) Yes 
Coen Raw Water Reservoir  
Capacity (ML) 0.18ML 
Roofed (Y/N) Yes 
Vermin-proof (Y/N) Yes 

Runoff directed off roof (Y/N) Yes 

Bore 10 Reservoir  
Capacity (ML) 20 kL 
Roofed (Y/N) Yes 
Vermin-proof (Y/N) Yes. New tank 
Runoff directed off roof (Y/N) Yes 

 
 
 
 
 



Coen Site Based Drinking Water Quality Management Plan P a g e  | 21 
  
 

  
 
  
 
 

3 RISK ASSESSMENT 

3.1 Coen Mitigated Risk Assessment  

Following the hazard identification and unmitigated risk assessment detailed in the overarching plan, the Coen Scheme risk assessment was undertaken, following the same 
methodology. Individual process failures were considered, and the mitigated risks calculated. The risk assessment is presented below. 
 
Table 9 Coen Risk Assessment for Risk Management Improvement Plan 
 

Coen Water 

Process Step Hazardous 
Event 

Hazards 
managed by 
same barriers 

Unmitigated 
Risk  

Primary 
preventive 
measure 

Other 
Preventive 
Measures 

Mitigated 

Uncertainty Comments 

Risk Management Improvements 

Consequence Likelihood Risk 2022/2023 2023/2024 2024/2025 

Coen Dam 
Catchment 

Animals in 
catchment 

bacteria and 
virus Extreme 20 disinfection 

Coen Dam 
fenced, 
DAF, 
filtration, 
MF 

Major Unlikely Medium 5 Certain 

Considered as 
whole of 
treatment in 
absence of 
failure 

      

Coen Dam 
Catchment 

Present in 
catchment - 
animals 

protozoa Extreme 20 MF 

Coen Dam 
fenced, 
DAF, 
filtration, 
MF 

Major Unlikely Medium 5 Confident 

Considered as 
whole of 
treatment in 
absence of 
failure 

     

Coen Dam 
Catchment 

Cross 
contaminatio
n from Coen 
Landfill. 

hazardous 
waste 

Medium 9 

Landfill is in a 
different 
catchment 
area 

  Moderate Rare Low 3 Estimate 

Groundwater 
contamination 
most likely 
issue. 

      

 Coen Dam 
Catchment 

Hydrocarbon
s in Coen 
Dam 

Hydro-
carbons High 12 

Car bodies 
have been 
removed 
from 
catchment 

DAF, 
filtration, 
MF 

Moderate Rare Low 3 Estimate      

Coen Dam 
Catchment 

Cyanobacteri
al bloom 

Cyano-
bacteria Medium 8 

DAF and 
coagulation 
flocculation 

filtration, 
MF, 
disinfection 

Minor Rare Low 2 Reliable 
Small blooms 
most years, but 
not every year 

      



Coen Site Based Drinking Water Quality Management Plan P a g e  | 22 
  
 

  
 
  
 
 

Coen Water 

Process Step Hazardous 
Event 

Hazards 
managed by 
same barriers 

Unmitigated 
Risk  

Primary 
preventive 
measure 

Other 
Preventive 
Measures 

Mitigated 

Uncertainty Comments 

Risk Management Improvements 

Consequence Likelihood Risk 2022/2023 2023/2024 2024/2025 

Coen Dam 
Catchment 

Cyanobacteri
al toxins Toxins High 12 

oxidation 
(chlorine and 
sufficient 
contact time) 

multiple 
supplies  Moderate Rare Low 3 Reliable Toxin not 

common       

Coen Dam 
Catchment 

Arsenic in 
raw water Arsenic Medium 9 

DAFF 
Alum 
Coagulation 

Micro-
filtration Moderate Rare Low 3 Certain 

Raw value is 
marginally over 
the ADWG 
guideline value 
Average value is 
0.115mg/L.  

   

Lankelly 
Creek 
Catchment 

Animals in 
catchment 

bacteria and 
virus Extreme 20 disinfection 

(DAF) 
filtration, 
MF 

Minor Possible Medium 6 Certain        

 Lankelly 
Creek 
Catchment 

Present in 
catchment - 
animals 

protozoa Extreme 20 MF 
(DAF) 
filtration Minor Possible Medium 6 Confident 

Cattle numbers 
in catchment 
very low  

      

Bores Ingress into 
bore 

bacteria and 
virus Extreme 20 Disinfection 

Bore-head 
sealed. 
Bores 
inspected 
every 6 
months 

Catastrophic Rare Medium 6 Certain 
Backup supply.  
Raw water 
E.coli testing  

      

 Bores 
Ingress into 
bore 

protozoa Extreme 20 
Bore-head 
sealed 

Bore-head 
sealed. 
Bores 
inspected 
every 6 
months 

Catastrophic Rare Medium 6 Confident        

 Bores Bore pump 
failure  

Failure of 
supply High 12 multiple 

supplies   Minor Rare Low 2 Confident         